14

1516 17 16159

Model: CB8750
Part Number: 90066710
Year: 2024




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

A-01 1 452827 HANDTAG CLUTCH HANDLE

A-02 3 419273 MJTRIK M6 NUT M6

A-03 1 434545 KABEL HOLDER CABLE HOLDER

A-04 1 434546 BASE HANDLE BASE

A-05 2 452828 GUMMI HANDTAG HANDLE COVER

A-06 1 452829 FJEDER ACTION LIMIT PIN

A-07 1 452830 GREB TSM HANDLE

A-08 1 419246 MJTRIK M8 NUT M8

A-09 1 419242 SKIVE 8.5X16X1.54 WASHER 8.5X16X1.54

A-10 1 452831 MJTRIK M8X50 BOLT

A-11 1 452832 GUMMIHANDTAG HANDLE

A-12 1 452833 GUMMIHANDTAG TOP HANDLE COVER

A-13 5 439950 SKRUE SCREW

A-14 1 452834 COVER LOWER COVER

A-15 1 421752 BOLT M6X35 BOLT M6X35

A-16 1 452835 GASHANDTAG HANDLE ASSEMBLY

A-17 1 452836 COVER HANDLE BOX UPPER COVER

A-18 1 452837 GASKABEL CABLE

A-19 1 452838 KOBLINGSKABEL CABLE

A-20 2 434551 FJEDER SPRING

A-21 1 452839 STYR UPPER ARMREST ASSEMBLY

A-22 1 452840 KABEL CABLE

A-23 2 428877 SKRUE ST4,2X15 SCREW S§T4,2X15

A-24 1 434547 BESLAG FIXING PLATE

A-25 1 434544 PIN 6X41 PIN

A-26 1 452841 B@S SLEEVE

A-27 2 428883 KABELHOLDER/CLIPS PLAST | CABLE HOLDER

A-28 1 452842 SPLIT 1.5X30 SPLIT PIN

A-29 1 452940 HANDTAG KPL. CLUTCH HANDLE ASSY

A-30 1 452941 GASGREB KPL. THROTTLE ASSY

B-01 5 452843 SKRUE ST4.0X16-C?/???6 SCREW

B-02 1 452844 COVER NEDRE LOWER COVER

B-03 2 434579 UBJJLE BOLT

B-04 2 434580 BESLAG FOR U BGJLE POSITION-LIMITING BASE

B-05 1 437882 HANDTAG HANDLE

B-06 4 419265 BOLT M5X10 BOLT M5X10

B-07 10 434582 PLADE PLATE

B-08 6 419263 MJTRIK M5 NUT M5

B-09 6 419246 MJTRIK M8 NUT M8

B-10 1 452845 COVER QVERST UPPER COVER

B-11 1 452846 PLADE TIL SAMLING AF STYR | UPPER HANDLE FIXING
ASSEMBLY

B-12 4 452847 BOLT M8X25 SCREW

B-13 1 452848 UNDERSTYR LOWER HANDLE

B-14 2 452849 BOLT M8X195 SCREW

B-15 4 434652 SKIVE 8.5X24X2 WASHER

B-16 2 452850 ARM SHOCK PAD

B-17 2 452851 B@S SLEEVE

B-18 1 439399 BOLT M6X18 BOLT

B-19 1 419273 MJTRIK M6 NUT M6

B-20 1 452852 STOTTE STANG SUPPORT ROD




POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

B-21 4 419256 MQTRIK M8 NUT M8

B-22 1 419321 B@S BUSHING

c-01 1 452853 MOTOR ENGINE

c-02 1 427195 NOT KEY

c-03 1 452854 REMSKIVE ENGINE PULLEY

C-04 1 452855 REM SPZ1047 BELT

C-05 1 452856 REMSKAERM ENGINE FIXING PLATE

C-06 1 452857 D/AEKPLADE COVER PLATE

c-07 3 452847 BOLT M8X25 SCREW

C-08 1 419293 STALBOLT FOR KNIVHOLDER | STEEL BOLT

3/8-24UNFX35

C-09 3 452858 BOLT M6X16 SCREW

C-10 1 452859 CHASSIS TSM BODY ASSEMBLY

c-11 2 452860 BOLT M5X40 BOLT

C-12 2 452861 ST@DDAMPER TSM TENSION SPRING QUICK
WRENCH

C-13 2 419263 M@TRIK M5 NUT M5

C-14 2 452862 FJEDER TSM QUICK SPRING HOOK

C-15 2 452863 FJEDER TSM QUICK TENSION SPRING

C-16 1 452864 STRAMMEARM BASE

C-17 2 434657 SKIVE 10.5X20X2 WASHER ?10.5X?20X2

C-18 2 437854 M@TRIK M10 NUT M10

C-19 1 452865 SM@RENIPPEL M6 GREASE FITTING

C-20 2 452866 B@S TSM CONNECTING SHAFT
SLEEVE

c-21 1 452867 SKIVE 10.5X30X2.5 WASHER

c-22 1 452868 SVINGARM SWING ARM ASSEMBLY

c-23 1 452869 REMSKIVE TSM TENSIONING WHEEL

C-24 1 419266 SEEGERRING U12 RETAINER RING U12

C-25 1 452870 PLADE FOR FASTG@RELSE | FIXING PLATE

C-26 1 452871 BOLT M10X25 BOLT

c-27 1 452872 B@S SLEEVE

C-28 1 452873 REM X10 752LP BELT

C-29 2 452874 BOLT M6*20 SCREW

D-01 2 452875 NAVKAPSEL P48 WHEEL COVER (8
INCHES)

D-02 1 452876 HJUL VENSTRE 13" 13INCH RIGHT WHEEL

D-03 2 452877 AKSEL FOR AKSEL TUBE

D-04 1 452878 GEARKASSE TSM TRANSMISSION
ASSEMBLY

D-05 1 452879 REMSKIVE TSM TRANSMISSION PULLEY

D-06 1 452880 SKIVE 10.5X28X2.5 WASHER

D-07 1 452881 M@TRIK M10X1 NUT

D-08 2 452882 HESTESKOSIKRING TSM WHEEL LATCH
ASSEMBLY

D-09 1 452883 HJUL HBJRE 13INCH LEFT WHEEL

D-10 4 452847 BOLT M8X25 SCREW

D-11 4 419256 MQ@TRIK M8 NUT M8

E-01 1 452884 SKIVE @12 CIRCLIP

E-02 1 452885 PAKNING 17.2X30X1/65MN TSM DRIVE SHAFT GASKET

E-03 7 452886 BOLT M8X16 BOLT




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

E-04 1 452887 SADE FOR LEJER QVERST TSM UPPER BEARING SEAT
ASSEMBLY

E-05 2 434661 LEJE 6203-2RS BALL BEARING

E-06 2 452888 SKIVE SLEEVE

E-07 1 452889 STRAMMERULLE TSM DRIVE SHAFT SELF-
PROPELLED PULLEY

E-08 1 452890 REMSKIVE PULLEY ASSEMBLY

E-09 1 452891 SADE LEJER NEDERST TSM LOWER BEARING SEAT
ASSEMBLY

E-10 2 452892 B@S SLEEVE

E-11 1 452893 REMSKIVE BELT WHEEL

E-12 1 452894 B@S FOR DRIVAKSEL SLEEVE

E-13 1 452895 REMSKIVE SAMLING DRIVE PULLEY ASSEMBLY

E-14 1 452896 DRIVAKSEL TSM DRIVE SHAFT

E-15 1 452897 B@JS FOR DRIVAKSEL TSM DRIVE SHAFT SLEEVE

E-16 1 452898 PAKNING GASKET

E-17 1 437854 MJTRIK M10 NUT M10

E-18 1 419246 MJTRIK M8 NUT M8

E-19 1 452899 FJEDER SPRING

E-20 1 452900 BOLT BOLT

F-1 1 419284 BOLT M8X25 BOLT M8X25

F-2 1 434652 SKIVE 8.5X24X2 WASHER

F-3 1 452901 BOLT M16 NUT

F-4 1 452902 SKIVE 16 SPRING WASHER

F-5 1 452903 PAKNING 16X30X2 FLAT GASKET

F-6 1 452904 HAETTE FOR BASNING DECORATIVE COVER

F-7 1 452905 BESLAG TSM FIXED PLATE ASSEMBLY

F-8 1 452906 MJTRIK M14 NUT

F-9 1 452907 BESLAG TSM DECORATIVE COVER
FIXING PLATE

F-10 1 452908 BESLAG FOR SVINGARM TSM SINGLE BLADE SWING
ARM ASSEMBLY

F-11 4 452847 BOLT M8X25 SCREW

F-12 4 419256 MJTRIK M8 NUT M8

F-13 1 452909 REM V10X675 BELT

F-14 1 452910 BOLT M10X45 BOLT

F-15 1 452911 COVER FOR SVINGARMS COVER

BOSNING
F-16 2 452912 NALELEJE NEEDLE BEARING HK2516
F-17 1 452913 PLASTBJSNING FOR TSM SWING ARM PLASTIC
SVINGARM SHAFT SLEEVE

F-18 1 452865 SMJRENIPPEL M6 GREASE FITTING

F-19 1 452914 VIPPEARM TSM ECCENTRIC WHEEL
ROCKER ARM

F-20 1 452915 O-RING @32X2.5 NITRILE RUBBER O-RING

F-21 1 421966 PAKNING GASKET

F-22 1 452916 BOLT COVER SHAFT SLEEVE

F-23 2 437854 MJTRIK M10 NUT M10

F-24 1 452917 BOLT M14X90 BOLT

F-25 1 452918 COVER FOR LEJE COVER

F-26 1 452919 LASERING @42 LOCK RING

F-27 2 452920 KUGLELEJE 6004 BALL BEARING




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

F-28 1 452921 AKSEL LOCATING SHAFT

F-29 1 452922 REMSKIVE TSM ECCENTRIC PULLEY
ASSEMBLY

F-30 1 452923 LEJE GASKET

F-31 2 452924 SKIVE 10.5X20X3 WASHER

F-32 1 452925 SVINGARM TSM ECCENTRIC WHEEL
SWING ARM

F-33 1 452867 SKIVE 10.5X30X2.5 WASHER

F-34 1 452926 MJTRIK M14 NUT

F-35 1 452927 POSITIONS BOLT BOLT

F-36 1 452928 DAKSEL DECORATIVE COVER

F-37 1 452929 B@S SLEEVE

F-38 1 452930 SKIVE 14 SPRING WASHER

G-1 2 452931 BOLT M8X20 BOLT

G-2 2 452932 SKIVE 8 SPRING WASHER

G-3 1 452933 BESLAG HOLDER

G-4 1 452934 GLIDEB@S SLEEVE

G-5 1 452935 ENSRETTER TSM SINGLE BLADE SLIDER

G-6 4 419246 MJTRIK M8 NUT M8

G-7 4 452936 BOLT M8X22 BOLT

G-8 2 452937 BASE FOR JUSTERING SUPPORT

G-9 1 452938 BESKYTTER FOR SKAR TSM87 KNIFE SLEEVE

G-10 1 452939 SKAR TSM BLADE ASSEMBLY (880)




